
Signature Series Multi-Jungle
Lat Pulldown
MJLP

Parts Manual

8/21/2018



MJLP - Lat Pulldown
Contents

2

MJCORE Assembly .......................................................................................... 3

Painted Frame Weldments .............................................................................. 4

Component Assembly ..................................................................................... 5

Component Assembly Table .......................................................................... 6

Boom Assembly ............................................................................................... 7

Bench Assembly .............................................................................................. 8

Thigh Hold Down Assembly .......................................................................... 9

Lat Bar Assembly ........................................................................................... 10

260 Pound Weight Stack Assembly ............................................................ 11

Front Shroud Assembly ................................................................................ 12

Wrapped Shroud Assemblies ..................................................................... 13



MJLP - Lat Pulldown
MJCORE Assembly

NOT USED WITH SHROUDS

Add-on Weight

17

19
1618

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 1003329-0000 WLDMT, MJCORE
2 4 7334001 FOOT, 2.50 X 4.49 FLOV
3 4 7340201 COVER, FOOT - STRAIGHT
4 1 7640401 COVER, BOTTOM CAP
5 8 3236601 WASHER, 3/8 SAE SS
6 8 3251202 SCREW, M10 X1.5 X 25MM UNS HEX CS ST ZN
7 8 3254703 NUT, M10 X 1.5 HEX ZINC
8 1 7629201 COVER, CENTER TOP
9 2 7629801 COVER, CENTER BOTTOM

10 4 3236501 M4 X 0.7 PHIL PAN MS ST ZN
11 4 8866901 LABEL,  LF LOGO 10" - FLAT (CHROME)
12 1 - LABEL, SERIAL NUMBER, BLANK
13 8 7646801 PLUG, CURVED HOLE
14 1 82200XX LABEL, ASTM WARNING SELECT
15 3 91411XX LABEL, WARN, STRAP TRAIN
16 1 7401701 COVER, PLASTIC PEG 2.25" -SG
17 1 3236601 WASHER, 3/8 SAE SS
18 1 3236212 SCREW, M10 X1.5 75MM
19 1 7711501 WEIGHT, 5 LB. ADD-ON
20 4 7642301 BUMPER, CM/MJ/OSDAP, PLUG
21 8 3237403 PLUG, 1 IN HOLE

Indicates color item

Indicates language item
NOTE:

XX

3

2

3

5

6

7

12
13

14

1

4

8

9

10

11

15 20
21



MJLP - Lat Pulldown
Painted Frame Weldments

4

Indicates color itemNOTE:

1

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 8927201 WLDMT, MJLP, BOOM, SWIVEL
2 1 8935601 WLDMT, MJ, SWIVEL PULLEY W/O BALL STOP & SLOT
3 1 7632601 WLDMT, MJLP/LPD HOLD DOWN
4 1 7631501 WLDMT, MJLP/LPD BENCH

2

3

4



MJLP - Lat Pulldown
Component Assembly

See page 6 for table

5

1 2

3

4

6

7

8

9

10

11

12

13

14

15
16

17
18

1

2

5

9



ITEM NO. QTY. PART NO. DESCRIPTION

1 5 3236601 WASHER,3/8 SAE STAINLESS STEEL
2 5 3236202 M10 X 1.5 X 25 SHCS, LOW HEAD
3 1 3236902 NUT, HEX JAM M16 X 2 SS
4 2 3240502 M10 X 1.5 X 50 HXS NO CUP ST BO
5 2 3232421 RING, BRE .940, 5100-100 ST PP B
6 2 7634401 RETAINER, CM/MJ, GUIDEROD
7 2 7328618 GUIDE ROD, .75 OD SOLID 71.50
8 2 7352101 CUSHION, WEIGHT STACK
9 5 3236801 NUT, NYLOCK M10 X 1.5 SS

10 1 7442301 PTD ASSY, LAT BAR
11 1 1003307-00XX LABEL, PLACARD, MJLP
12 1 - LABEL, SERIAL NUMBER, BLANK
13 1 1003787-0003 CABLE: M16TP, LOOP; 97.250
14 1 3250201 SNAP LINK, 3/8" DIA
15 6 3236220 M10 X 1.5 X 130 SHCS, LOW HEAD
16 6 7630101 RETAINER, CM/MJ, PULLEY
17 6 7634701 SPACER, CM/MJ, .565 X .815
18 6 7335401 NUT, M10 X 1.5 SOCKET HEAD

MJLP - Lat Pulldown
Component Assembly

6

XX Indicates language itemNOTE:



MJLP - Lat Pulldown
Boom Assembly

7

1

23

4

5

6

7

8

9

10

11

12

13

2

3

5

7

ITEM NO. QTY. PART NO. DESCRIPTION

1 2 3232413 RNG, BRE .631,5100-66,ST,PP,B
2 2 3236207 M10 X 1.5 X 50 SHCS, LOW HEAD
3 2 3237801 PULLEY, 1/4 IN CABLE (T3), 4.5 IN OD
4 2 3245901 BEARING, 6203
5 2 7335401 NUT, M10 X 1.5 SOCKET HEAD
6 2 7629901 COVER, PULLEY-BOLTED FULL
7 2 7630101 RETAINER, CM/MJ, PULLEY
8 1 7645401 SHAFT, CM/MJ, 6203 BRNG
9 1 3236217 M10 X 1.5 X 100 SHCS, LOW HEAD

10 2 3236601 WASHER,3/8 SAE STAINLESS STEEL
11 1 3236801 NUT, NYLOCK M10 X 1.5 SS
12 1 7333901 CAP, LARGE FLOV-END;SHDW
13 2 7630001 COVER, PULLEY BOLTED PARTIAL



MJLP - Lat Pulldown
Bench Assembly

8

1

2

3

4

5

6

7

8
9

10

11

12
13

16

15

2

12
14

12

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 8039501 LABEL, WARNING, TRIANGLE,
2 2 7333801 CAP, SMALL FLOV- END
3 1 7334001 FOOT, 2.50 X 4.49 FLOV
4 1 7340201 COVER, FOOT - STRAIGHT
5 1 7333901 CAP, LARGE FLOV- END
6 2 3237403 PLUG,  1" HOLE
7 2 3232415 RING, BRE .704, 5100-75 ST PP B
8 1 7633702 SHAFT, CM/MJ, PIVOT X 4.230
9 1 74689XX PAD 18 X 9 CONVEX

10 1 7633601 PLATE, MJLP/LPD, ADJUST
11 2 7335401 NUT, M10 X 1.5 SOCKET HEAD
12 6 3236601 WASHER, 3/8 SAE SS
13 2 3236207 SCREW, M10 X1.5 50MM
14 2 3251202 SCREW, M10 X1.5 X 25MM UNS HEX CS ST ZN
15 2 3236801 NUT, M10 HEX  NYLOCK SS
16 2 3236204 SCREW, M10 X1.5 35MM

Indicates color itemNOTE:



MJLP - Lat Pulldown
Thigh Hold Down Assembly

9

Indicates color itemNOTE:

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 7351401 KNOB, TULIP STYLE
2 2 3104901 .75" ID 1.00" OD BRONZE BUSHING
3 1 7351501 SPRING, PULL PIN LARGE
4 1 7425102 PIN, PULL X 6.75
5 2 7347301 NUT, SPIDER M10 X 1.5
6 2 7357901 SHAFT COLLAR, 1-1/2" ID ALUM
7 2 74247XX ASSY, ROLLER PAD - SHORT
8 2 7322301 PLATE, 1.97 OD X .44 ID 10GA
9 2 3236204 SCREW, M10 X1.5 35MM

10 2 7308701 CAP, BEARING HOUSING
11 1 3236217 SCREW, M10 X1.5 100MM
12 1 7634501 SPACER, CM/MJ, .406  X .630 X 1.06
13 1 7335401 NUT, M10 X 1.5 SOCKET HEAD

1

2

3

4

5

6

8

9 10

11

12

13

7



MJLP - Lat Pulldown
Lat Bar Assembly

10

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 7365795 WLDMT, PSPD LAT BAR SHADOW GRAY
2 2 7662801 RING, GRIP 1.25 OD
3 2 3235801 GRIP, 1.25 OD X .125 WALL OPEN END
4 2 7662901 CAP; GRIP 1.25 OD

1

2

3

4



10

8

MJLP - Lat Pulldown
260 Pound Weight Stack Assembly

11

9

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 8920101 14 HOLE HEAD PLATE/BAYONET SER. KIT ASSY
2 6 7353801 ASSY, 15 LB PLATE
3 8 7328401 WEIGHT PLATE, 20 LB
4 7353001 ASSY, SELECTOR PIN
5 8981903 ASSY, WT STACK SELECTOR PIN, SRT - YELLOW
6 1 7356501 PLUG, LANYARD ATTACHMENT
7 1 7523601 CRIMP, CABLE
8 8078501 LABEL, WGHT STK, 260 LBS
9 8078601 LABEL, WGHT STK, 127 KG

10 2 7338001 BUSHING, HEADPLATE

1

1

1

2

3

4

5

6
7



MJLP - Lat Pulldown
Front Shroud Assembly

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 9035995 BRKT, SHROUD, CMDAP, BOTTOM, SG
2 1 1010662-9500 BRKT, SHROUD, CM/MJ, TOP -SG
3 4 3238601 M10X1.5 BLIND THREADED INSERT (HEX)
4 4 3236601 WASHER,3/8 SAE STAINLESS STEEL
5 4 3236201 M10 X 1.5 X 20 SHCS, LOW HEAD
6 2 3237401 PLUG, 7/16" HOLE
7 2 9035801 SHROUD, CM/MJ FRONT

1

2

3

4

5

6

7

12



MJLP - Lat Pulldown
Wrapped Shroud Assemblies

Bamboo

Bronze

Rosewood

Stainless Steel

Stem

Sky

2

13

1

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 9147801 SHROUD, FNT, LT -BAMBOO
2 1 9147701 SHROUD, FNT, RT -BAMBOO

1 1 9148701 SHROUD, FNT, LT -BRONZE
2 1 9148601 SHROUD, FNT, RT -BRONZE

1 1 9149601 SHROUD, FNT, LT -ROSEWOOD
2 1 9149501 SHROUD, FNT, RT -ROSEWOOD

1 1 9149901 SHROUD, FNT, LT -STAINLESS STEEL
2 1 9149801 SHROUD, FNT, RT -STAINLESS STEEL

1 1 9148101 SHROUD, RT TOWER, FNT, LT -SKY
2 1 9148001 SHROUD, RT TOWER, FNT, RT -SKY

1 1 9149302 SHROUD, RT TOWER, FNT, LT-STEM
2 1 9149202 SHROUD, RT TOWER, FNT, RT-STEM


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13

